

Test Report

Number: GZHH00395802

Applicant: CARTONE LIMITED
ROOM 10/F LEE MAY BUILDING 788-790
NATHAN ROAD MONGKOK KOWLOON

Date: Mar 23, 2021

Attn: FLORA LIAN

Sample Description:

Two (2) pieces of submitted sample said to be :
Item Name : **BABY WALKER**
Item No. : **NO. 1**
Color : Yellow Mix Black
Country of Origin : China
Date Sample Received : Feb 04, 2021 & Mar 17, 2021
Testing Period : Feb 04, 2021 to Mar 17, 2021



Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

To be continued



Page 1 of 10



Test Report

Number: GZHH00395802

Conclusion:

<u>Tested sample</u>	<u>Standard</u>	<u>Result</u>
(Baby walker only)	Child care articles - Baby walking frames - Safety requirements and test methods - EN 1273: 2020 Excluding: - Clause 6.2: Migration of certain elements - Clause 6.3: Formaldehyde - Clause 6.5: Aniline - Clause 9: Product information	Pass
Submitted samples (Music box only)	EN71-1:2014+A1:2018 for mechanical and physical properties	Pass
	EN71-2:2011+A1:2014 Flammability test	Pass
Tested component of Submitted samples (Music box only)	EN 1273:2020 Section 6.1 Migration of certain elements	Pass

Authorized by:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch, Hardlines



Victor T.J. Wang
Assistant General Manager



Page 2 of 10

Intertek Testing Services Shenzhen Limited, Guangzhou Branch

深圳天祥质量技术服务有限公司广州分公司

#111 TCL Cultural Industry Park, Guangpu-west Road, Science City, High and New Technology Industrial Development Zone, Guangzhou. / Block E, No.7-2 Caipin Road, Guangzhou Science City, GETDD, Guangzhou.

广州高新技术产业开发区科学城光谱西路 69 号 TCL 文化产业园汇创空间 111/广州经济技术开发区科学城彩频路 7 号之二 E 栋(510663)

Tel +8620 8213 9688
Fax +8620 3205 3537
intertek.com.cn
intertek.com

